Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5745 Antl 14.71 8.32 5.78
NVNT a 5785 Antl 14.71 8.32 5.78
NVNT a 5825 Antl 14.78 8.3 5.75
NVNT n20 5745 Antl 13.91 8.57 6.17
NVNT n20 5785 Antl 13.83 8.59 6.21
NVNT n20 5825 Antl 13.91 8.57 6.17
NVNT n40 5755 Antl 8.82 10.55 10.31
NVNT n40 5795 Antl 8.82 10.55 10.31
NVNT ac20 5745 Antl 12.71 8.96 6.85
NVNT ac20 5785 Antl 12.63 8.99 6.9

NVNT ac20 5825 Antl 12.63 8.99 6.9

NVNT ac40 5755 Antl 8.15 10.89 11.24
NVNT ac40 5795 Antl 8.15 10.89 11.24
NVNT ac80 5775 Antl 6.09 12.15 15.38
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 2.64 8.32 10.96 30 Pass
NVNT a 5785 Antl 4.14 8.32 12.46 30 Pass
NVNT a 5825 Antl 3.04 8.3 11.34 30 Pass
NVNT n20 5745 Antl 2.07 8.57 10.64 30 Pass
NVNT n20 5785 Antl 2.84 8.59 11.43 30 Pass
NVNT n20 5825 Antl 3.1 8.57 11.67 30 Pass
NVNT n40 5755 Antl 0.94 10.55 11.49 30 Pass
NVNT n40 5795 Antl 1.65 10.55 12.2 30 Pass
NVNT ac20 5745 Antl 2.34 8.96 11.3 30 Pass
NVNT ac20 5785 Antl 3.06 8.99 12.05 30 Pass
NVNT ac20 5825 Antl 2.47 8.99 11.46 30 Pass
NVNT ac40 5755 Antl 1.55 10.89 12.44 30 Pass
NVNT ac40 5795 Antl 1.47 10.89 12.36 30 Pass
NVNT ac80 5775 Antl -3.19 12.15 8.96 30 Pass
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.442 0.5 Pass
NVNT a 5785 Antl 16.239 0.5 Pass
NVNT a 5825 Antl 16.294 0.5 Pass
NVNT n20 5745 Antl 16.085 0.5 Pass
NVNT n20 5785 Antl 17.569 0.5 Pass
NVNT n20 5825 Antl 17.631 0.5 Pass
NVNT n40 5755 Antl 35.41 0.5 Pass
NVNT n40 5795 Antl 35.367 0.5 Pass
NVNT ac20 5745 Antl 17.299 0.5 Pass
NVNT ac20 5785 Antl 17.057 0.5 Pass
NVNT ac20 5825 Antl 17.524 0.5 Pass
NVNT ac40 5755 Antl 35.445 0.5 Pass
NVNT ac40 5795 Antl 35.152 0.5 Pass
NVNT ac80 5775 Antl 75.033 0.5 Pass




Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE | [05:28:52PM Sep 02, 2024

Center Freq: 6.745000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.7532056 GHZ
-6.6275 dBm

Span 30 MHz
#/BW 300 kHz Sweep 3.333 ms|

Total Power 15.8 dBm

16.445 MHz

Transmit Freq Error
x dB Bandwidth

-15.819 kHz
16.44 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.745000000 GHz

CF Step
3.000000 MHz

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:30:49 PM Sep 02, 2024

Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.449 MHz
-12.163 kHz
16.24 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.793107 GHZ

Span 30 MHz

#/BW 300 kHz Sweep 3.333 ms|

Total Power 16.8 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.785000000 GHz

CF Step
3.000000 MHz
Man

-6dB Bandwidth NVNT a 5785MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:32:31 PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.83313 GHz
-5.7277 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.5 dBm

16.433 MHz

Transmit Freq Error
x dB Bandwidth

-16.735 kHz
16.29 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:35:36 PM Sep 02, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.533 MHz
-22.232 kHz
16.08 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.75302 GHz
-9.9951 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 15.8 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant1



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:37:31 PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.793736 GHz
-5.3638 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.4 dBm

17.591 MHz

Transmit Freq Error
x dB Bandwidth

-48.235 kHz
17.57 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:39:15PM Sep 02, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.641 MHz
-26.752 kHz
17.63 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.833789 GHz
-6.0637 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.3 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant1



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:48:27 PM Sep 02, 2024

Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772735 GHZ
-8.6719 dBm

#VBW 300 kHz

Total Power 16.0 dBm

36.105 MHz

Transmit Freq Error
x dB Bandwidth

30.008 kHz
35.41 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.755000000 GHz

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:50:35PM Sep 02, 2024

Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.996 MHz
56.373 kHz
35.37 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.81274 GHz

#VBW 300 kHz

Total Power 16.5 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.795000000 GHz

6.000000 MHz
Man

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:41:24 PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.753586 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.0 dBm

17.558 MHz

Transmit Freq Error
x dB Bandwidth

-63.963 kHz
17.30 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:43:45PM Sep 02, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.647 MHz
-27.653 kHz
17.06 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.793501 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.6 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:45:28 PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833742 GHZ
-5.1788 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.6 dBm

17.652 MHz

Transmit Freq Error
x dB Bandwidth

-20.019 kHz
17.52 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

[05:52:50 PM Sep 02, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

36.269 MHz
9.248 kHz
35.44 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.772732 GHZ
-7.3145 dBm

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 6 ms CF Step

6.000000 MHz
Man

#VBW 300 kHz

Total Power 16.0 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.795000000 GHz

#IFGain:Low

Center Freq: 6.795000000 GHz
Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [05:54:44 PM Sep 02, 2024

Radio Std: Nene
Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.812577 GHz

#VBW 300 kHz

Total Power 16.5 dBm

36.232 MHz

Transmit Freq Error
x dB Bandwidth

672 Hz
35.15 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

5.795000000 GHz

-6dB Bandwidth NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:59:39 PM Sep 02, 2024

Center Freq: 6.775000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

75.424 MHz
78.794 kHz
75.03 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.812595 GHz
-15.322 dBm

Span 120 MHz

#/BW 300 kHz Sweep 12 ms|

Total Power 13.7 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.775000000 GHz

CF Step
12.000000 MHz
Man

-6dB Bandwidth NVNT ac80 5775MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.541
NVNT a 5785 Antl 16.548
NVNT a 5825 Antl 16.516
NVNT n20 5745 Antl 17.618
NVNT n20 5785 Antl 17.664
NVNT n20 5825 Antl 17.678
NVNT n40 5755 Antl 36.308
NVNT n40 5795 Antl 36.154
NVNT ac20 5745 Antl 17.687
NVNT ac20 5785 Antl 17.647
NVNT ac20 5825 Antl 17.691
NVNT ac40 5755 Antl 36.169
NVNT ac40 5795 Antl 36.393
NVNT ac80 5775 Antl 75.351




Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz
==

#IFGain:Low

Center Freq: 6.745000000 GHz
Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [05:28:42PM Sep 02, 2024

Radio Std: Nene
Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.541 MHz
-30.767 kHz
20.31 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Mkr1 6.739981 GHZ

Span 30 MHz
Sweep 1.333 ms|

Total Power 15.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.745000000 GHz

CF Step
3.000000 MHz

OBW NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

Center Freq: 6.785000000 GHz
. Trig: Free Run
#Atten: 30 dB

SENSE:PULSE | [05:30:39PM Sep 02, 2024

Radio Std: Nene
Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.548 MHz
1.749 kHz
20.54 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.789977 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.785000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT a 5785MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:32:21 PM Sep 02, 2024

Center Freq: 5.825000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.832473 GHZ

’1

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.1 dBm

16.516 MHz

Transmit Freq Error
x dB Bandwidth

3.967 kHz
21.52 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.825000000 GHz

CF Step
3.000000 MHz

OBW NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:35:26 PM Sep 02, 2024

Center Freq: 6.745000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.618 MHz
-6.373 kHz
20.64 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.738727 GHZ
0.81474 dBm

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 15.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.745000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5745MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [05:37:21 PM Sep 02, 2024

Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

-

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.778925 GHz

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.4 dBm

17.664 MHz

Transmit Freq Error -15.28

x dB Bandwidth

21.05 MHz

1 kHz % of OBW Power

x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.785000000 GHz

CF Step
3.000000 MHz

OBW NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.825000000 GHz

#IFGain:Low

SENSE:PULSE | [05:39:05PM Sep 02, 2024

Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.678 MHz
-11.435 kHz
21.17 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.819975 GHZ
1.5167 dBm

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.825000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5825MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:48:17 PM Sep 02, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.765884 GHZ
0.63157 dBm

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.5 dBm

36.308 MHz

Transmit Freq Error
x dB Bandwidth

7.520 kHz
57.19 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[05:50:25PM Sep 02, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.154 MHz

537 Hz
57.73 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.798612 GHZ
1.1671 dBm

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 16.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT n40 5795MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

SENSE:PULSE | [05:41:14 PM Sep 02, 2024

Center Freq: 6.745000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

1

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.737479 GHZ
0.70861 dBm

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 15.6 dBm

17.687 MHz

Transmit Freq Error
x dB Bandwidth

-13.882 kHz
22.23 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.745000000 GHz

CF Step
3.000000 MHz

OBW NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [05:43:35PM Sep 02, 2024

Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.647 MHz
-16.923 kHz
24.89 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.789986 GHz

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.785000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ac20 5785MHz Antl



Report No: SSP24080205-3E FCC ID: 2BKQA-N100

s Keysight Spectrum Analyzer - Oceupied BW = |
RF SENSE:PULSE [ [05:45:17 PM Sep 02, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.829974 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.4 dBm
17.691 MHz

Transmit Freq Error -20.449 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.57 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [05:52:40 PM Sep 02, 2024

Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.76724 GHz
Rerss@ioem ______ 23911dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Man

Occupied Bandwidth Total Power 15.6 dBm
36.169 MHz

Transmit Freq Error 64.647 kHz % of OBW Power 99.00 %

x dB Bandwidth 54.79 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ac40 5755MHz Antl



Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

SENSE:PULSE | [05:54:34 PM Sep 02, 2024

Center Freq: 6.795000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.807372 GHZ
2.6213 dBm

‘1

Span 60 MHz
#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 16.1 dBm

36.393 MHz

Transmit Freq Error
x dB Bandwidth

26.149 kHz
58.02 MHz
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Report No: SSP24080205-3E

FCC ID: 2BKQA-N100

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -8.47 8.32 -0.15 30 Pass
NVNT a 5785 Antl -7.92 8.32 0.4 30 Pass
NVNT a 5825 Antl -7.24 8.3 1.06 30 Pass
NVNT n20 5745 Antl -9.07 8.57 -0.5 30 Pass
NVNT n20 5785 Antl -8.37 8.59 0.22 30 Pass
NVNT n20 5825 Antl -8.5 8.57 0.07 30 Pass
NVNT n40 5755 Antl -10.65 10.55 -0.1 30 Pass
NVNT n40 5795 Antl -11.24 10.55 -0.69 30 Pass
NVNT ac20 5745 Antl -9.64 8.96 -0.68 30 Pass
NVNT ac20 5785 Antl -8.82 8.99 0.17 30 Pass
NVNT ac20 5825 Antl -8.09 8.99 0.9 30 Pass
NVNT ac40 5755 Antl -12.94 10.89 -2.05 30 Pass
NVNT ac40 5795 Antl -12.34 10.89 -1.45 30 Pass
NVNT ac80 5775 Antl -17.11 12.15 -4.96 30 Pass
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -28.88 Pass
NVNT a 5825 Antl -36.2 Pass
NVNT n20 5745 Antl -27.79 Pass
NVNT n20 5825 Antl -36.14 Pass
NVNT n40 5755 Antl -24.59 Pass
NVNT n40 5795 Antl -36.37 Pass
NVNT ac20 5745 Antl -27.27 Pass
NVNT ac20 5825 Antl -35.59 Pass
NVNT ac40 5755 Antl -21.63 Pass
NVNT ac40 5795 Antl -32.27 Pass
NVNT ac80 5775 Antl -25.56 Pass
NVNT ac80 5775 Antl -30.18 Pass
NVNT ac80 5775 Antl -25.76 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -33.92 -27 Pass
NVNT a 5785 Antl -33.96 -27 Pass
NVNT a 5825 Antl -34.64 -27 Pass
NVNT n20 5745 Antl -34.88 -27 Pass
NVNT n20 5785 Antl -33.91 -27 Pass
NVNT n20 5825 Antl -34.35 -27 Pass
NVNT n40 5755 Antl -34.9 -27 Pass
NVNT n40 5795 Antl -33.96 -27 Pass
NVNT ac20 5745 Antl -35.11 -27 Pass
NVNT ac20 5785 Antl -34.45 -27 Pass
NVNT ac20 5825 Antl -34.26 -27 Pass
NVNT ac40 5755 Antl -33.79 -27 Pass
NVNT ac40 5795 Antl -34.43 -27 Pass
NVNT ac80 5775 Antl -34.84 -27 Pass
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. Keysight Spectrum Analyzer - Swept SA
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#Avg Type: RMS
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB
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. Keysight Spectrum Analyzer - Swept SA
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#Avg Type: RMS
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IFGain:Low #Atten: 30 dB
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
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. Keysight Spectrum Analyzer - Swept SA
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#Avg Type: RMS
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IFGain:Low #Atten: 30 dB
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB
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. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
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IFGain:Low #Atten: 30 dB
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB

Mkr1 25.043 776 GHZ|
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